Limplicity

PARTS
MANUAL

MODELS
3005 & 3008

b H.P. / 26" RIDING MOWER
MFG. NO. 1690244
8 H.P. / 30" RIDING MOWER
MFG. NO. 1690242

ATTACHMENTS & ACCESSORIES

MFG. NO. 1600236
MFG. NO. 1690130
MFG, NO. 1600408
MFG. NO. 1600233
MFG. NO, 1600238

TP. 385
FRIMNTED Iy US.A.
T



Attention Dealers:

This manual i5 one of the new style parts manuals which Simplicity
iz issuing  We trust you will find that this manual containg more
informatian than previgusly offered in parts manuals, including
important facts which will help you with repair work and parts
argering.

The new looseleaf format allows [or easier updating of specific
seetions should it be necessary and, in aeneral, makes the manual
easier to work with in day to day use.

For quick, accurate reference when making warranty claims, group
numbers are now given with each parts section. Also note that
serial numbers of units are now listed to locate any dilference in
parts which may occur in later models. Be aware of these unit
serial numbers when ordering parts.

Standard torgues appear in a chart at the end of the manual, while
important individual torques are given on specific paris drawings.
These provide casy reference notes for repair and troubleshooting.

ERITICAL and MAJOR notations paint gut imperiant facts or in-
structions which relate to safety or reliability and machine quality.
The CHITICALnntatiunE} pinpoints characteristics which, if not
properly followed, can create a safety hazard. The MAJOR nota
tion marks charagteristics which, if not properly followed,
may result in operating fallure, shortened product life, or greatly
reduced quality of the unit.

We are confident that you will find thal these new format parts

manuals eontain more complete information for your benefit, and
that they are pwch easier 1o use.

Simplicity
Technical Publications

@ Simplicity Manufacturing Co., Divsian of Allis-Chafmers Corporation, 1976



Table of Contents

FRAME, FRONT WHEELS & STEERING GROUP (3006 & 3008) ... ... coiiimeiiiiirians, 2
TRANSMISSION GROUP (3005 & 3008) ..o eriinete ettt e e e e et et et ee e, 4
DRIVE & CONTROL SUB GROUP (3005 & 3008) ... ..ottt iee i iic i iainaennnns B
CLUTCH, BRAKE, DRIVE & CONTROL GROUP (3006 & 3008) ... .. i it i e i ee e rriann LH
ENGINE& SEATGROUP (3005} ........coviviioiianan. e e maieme e 10
EMGENE & SEAT GROUP (3008 ...t i i it e ettt emta e e taa i s et ostamannsannnns 12
FRAME, REAR WHEELS & ELECTRICAL GROUP {3005 & 3008) ... ... et 14
HOUSING, ARBOR & ROLLER SUB GROUP (3005]) ... it it tmi s itaeeenen 16
CONTROLS, LINKAGE, DEFLECTGR & MISC. SROUP {3005 . ... oot e i e e e et 18
HOUSING, ARBOR & ROLLER SUB GROUP {3008} ...ttt teiiiae e iaaeieeinrnnnen 20
CONTROLS, LINKAGE, DEFLECTOR & MISC. GROUP (3008} ......... ... ciciireiiiinnnn 22
I e I 24
B0 GRASS CATCHER .. ..ottt ittt ma it tm e s st neememm e ettt artamtoernnsanransn 26
30 GRASS CATCHER ADAPRT R . oottt it i s st tm i it inesastaarmsnnananess 28
26" GRASS CATCUHER ADAPT R ... ittt i it st ran s csseamm st eaan o tteeesss 28
HUB CAPS —WONDERBOY it ittt m et ms s am et anaes s en e et amenananes a0
STAMBARD HARDWARE TORGQUE SPECIFICATIONS ..., o i irire e nnns Inside Baclc Cover



ffroup 987155 871218

5 HII !'E"y Frame, Front Wheels & Steering Groug

NOTE: USE STANDARD HARDWARE 40
TORAQUE SPEC. NO. 173208 UNLESS

OTHERWISE NOTED.
Il } TORQUE TO 25 FY./LES.

2



Mig No. 1680240 & 1690242

Frame, Frant Wheels & Steering Group

Eimplicify

-1

Ref. Part
Mo Mo, DOty Sarial Mo, Deseription
1 159134 1 (KD C H WASHER, Spedal
s 176501 1 (OO0 b WHEEL. Steering
k| 176708 1 (00000 b HOOK, Mower
4 a17e642 s OO0 M- b WASHER! Plain, S/16
s 221231 1 {00000)-( | CAPSCRENW, Hex Hd,, 5/16-18 = 1-1/2
G 0225849 1 SO0 - I BOLT, Carriane, J8-TG x 3-1/2
7 923382 1 SOHD00N-( I NUT, Hex Lock, 5/16-18
E F27794 4 (D000 I FING, E, 374
9 028721 1 OG0 { | MUT, Hex, Lock, Jam, 3/8-16
10 GINEL5 1 {ooonng-{ ! MUT, Flangs, 3/8-16
1 1608374 2 (DODDOY- 1 WHEEL & TIRE ASSY, FronL
12 163108 2 HO0LR0)-{ i TIRE, 4.10- 360 x 4
13 163105 z {o0oon-§ i TURE. 4.1 - 3.50
14 163110 1 {D0000-{ 1 BEARING
15 163111 1 Ooom-{ i BEARAING, Raliaf
16 1603380 2 {ooooo]-{ i WHEEL, Front
17 106718 i {0000a)-{ 1 GECAL, Simplicity
1B 157077 1 100000-4 1 BUSHING
18 165215 1 ioouoa]-{ i COVER, Stearing Suppart
an 15R223 1 {0n00n)-{ 1 WASHER, Mylan
by | 162438 2 {000001-{ 1 PAD, FoaT, E-H, & A.H,
22 174024 1 [An]u]n]n]r]B] 1 DECAL, Instructian
23 177078 1 10000014 1 DECAL, Parking Erake
24 928477 2 {nonnamH } SUREW, Hew, Wshr Hd,, Taptite, Mo. 10-24 x 1/2
25 1657106 1 1000001 1 DETCAL, Staaring Column
% 101022 @ {onoao} 1 WASHER, 372
7 1081E1 5 (00003]-{ 1 WaSHER, 3R
28 121071 2 00a00)-1 1 SPRING, Tomsion
* 153081 2 [OQooap-¢ 1 SPACER
a0 157241, 1 (OEa08-1 1 ALMG, Snap
kil 168012 1 QI 1 CUP, Stedring Shaft
32 158233 1 (oooao) -1 b CUPR, S1zpring Bush
33 158225 1 (QOOQat-1 I LINK, Steering, LH.
k1 15836 1 (ORI I LIM K, Steering, F.H.
35 15828 1 (ORI b SPACER
36 159026 1 (OO0 b BLFSHING
a7 917378 3 (a0nnn)-4 b WASHER, Plain, 3/B
ag a14314 z {D00D0-{ b PIN, Cotter, 3716 x 1-1/4
29 218430 2 SO0O0M-{ ' FIN, Cottor, 5/22 x 1-1/4
40 221053 1 0G0 b CAPSCAEW, Hex Hd., 3/8-16 x 1-1/2
41 b z {DOnD0-¢ b PIN, Spring. 5/16 x t-1/4
42 B2E7ZE 2 {00000} I SGIREW, Hex, Flungs, Whis Lock, 3/8-T6 x 1
43 330651 3 [Do00m-§ ] MUT, Hex, Canter Lock, 3816
44 1G0ER4R 1 {DDODDD-§ I SHAFT, Steering
45 1600445 1 100000-{ H AKLE & FRAME ASSY, Front
46 1656410 1 {00000) 4 1 EPIMOLE ASSY. L.H.
a7 1656411 1 100000]- H SPIMDLE ASY . A.H.
LT 162053 2 (00000 1 PaDn, Pedal
1740 1609454 2 10000074 ] P&DO, Padal
150 16094 26 2 (onooa-{ I HITCH ASSY, Mower
LRE=Y] o1 G50 G (0000034 1 MUT, Hesx, 31816
ey 9169585 3 100007)-{ 1 LOGCEWASHER, Spnng, 2/8
PR3 523753 g 00000+ 1 BOLT. Carriago, 3/8-1G6 = i

MOTE: " Used Only Gn hfg Mo, 1830240
" Used Chaly Qn Mig. No.o 1680242



Group 981185

Kimplicify

Transmisgion Group

TOROQUE TO 20 FT./LES.

NOTE: USE STANDARD HARDWARE 32
TOROQLUE SPEC NO. 173208 UNLERS 33
OTHERWISE NOTED.



Mfg Neo. 1880240 & 1650242

Transmission Group

Kimpliciiyg

771

Ref. Part
M, M. Oy, Larial No. Descripton
1 106844 1 [Do0a0-1 I SHAFT B GEAR ASSY
2 115262 1 [Lulalalala) S i WaSHER, Speciat
3 152079 1 toooaa-t } WASHER
4 153124 1 (0ooaaj- | b RIMG, Retaining
g 1653567 1 {00000¢ 1 COLLAR, Set
& 152621 1 (oaaoaj-( 1 CASE ASSY, Gear
7 Q287 1 (OG- [ H FITTING, Lubs, 7116
3 150524 1 (D000 ! GASKET, Gear Case
7] 158535 1 QD00 I LLMWEK, Shily, HI.
10 158548 1 (000008 b BEAKE, SHAFT & GEAR ASSY
8| 1585663 1 (OO000}-§ b LINE, Shifi, Lo
12 152564 1 1006003-{ 1 LINK, Shift, Reyerse
13 16067E 3 (DDDDD-¢ ! SPERING
14 176438 1 [DOQRR-§ . H ROD ASSY, Shily
15 018452 2 {0GG00-1 1 FIM, Cotter, 1/8 x 1
i5 18R570 1 {0000 { 1 GEAR & BEEARING ASSY
17 818111 4 (oooon)-f 1 PIN, Spwing, 1/8 x 1
1B 155561 4 {o0oon-{ } COLLAR, Throst
14 158634 z {0aoood- [ } EEARING
20 218447 a [Ualalululu) 3 1 PIM, Coiter, 3f32 x 314
21 a19314 3 [0QQaa]-{ 1 PIM, Cotrer, 316 x 1-174
22 X rarH 9 F09aaal-{ ] SCREW, Hex, Wahr. Hd., Tapiite, 1/4-20 x 378
23 BOZ1050 1 (Ea0a03-¢ ] BALL, ¥nob
24 YTHF 0D 1 {0 - [ H SCREW, Hex, Sq. B, Cup P, 5/16-18 « 3/8
5 9y 2l 1 (OO ) SCREW, Hix, So.Hd., Cup Pt., 51678 x 172
26 1602155 B {O0D00)-{ b RING, E
7 121053 a {DODDG-¢ ] SPAGER, Pinion CHII.
m 121084 4 {00000)-( H SPACERA, Dift.
ot} 15E352 1 (DODEDY- 1 AXLE ASEY_L.H.
3D 158356 1 [0000m-1 1 CUSHING
n 158363 1 [oonan]Ad 1 CUP, Thrust
az i5835a 1 (Dooan)-{ 1 AXLE & BUSHING ASSY
33 158363 2 (000011 1 BUSHING
A 158364 1 (a0aaq)-t 1 PLATE, Biffarantial
a5 15B3E5 1 [ I ALISHING
35 15E520 1 W ¥ GEAR, Drivi:
37 158679 4 {ORON00)- £ H PIMION, Differantial
a3 aMarz 4 0000 I CAPSCREW, Hex Ho., 3f8-16 = 21)2
0 933428 4 o000 1 WUT, Hex, Full, Lock, 3/8-16
40 158534 1 0G0 1 SHAFT, Aeverso
41 158557 1 [Qoo00s-{ H PINION, Aeverse
42 158667 2 [oooow-{ ' COLLAR, Thrust
a3 916168 z {nooDa-{ H FIN, Spring, /4 x3/4
44 9 A0 1 [00Q0a0-[ 1 PIM, Spring, 5532 x 1
LI 158647 2 [oaogd)-1 1 SHAFT, Intormudiote
a6 15B542 i (oaaaak{ 1 GEAR & BEEARING ASSY



Group S985032-

Bimplicily

Drive & Conitral Sub. Graup

NOTE: USE 5TANDARD HARDWARE
TORQUE SPEC. NO. 173205 UNLESS
OTHERWISE MOTELL



Mg No. 1690240 & 1690242

r 4 r J -
Orive & Contral Sub. Group SIHI'F ’lﬂ 4
F7-q
Acf, Fart
Mo Mo Oty Zerial Ma. Description
"1 1213494 1 [ooooal-T H BELT, v
"2 154365 1 {G0nGal ¢ H SPRING, PTC
3 1583rr 1 {Doooo)-4 H PLULLEY
4 158374 4 {0Oaac)- ! WASHER, wiMoth, /16
5 1598394 1 {D0aoo - 1 FRIMG, Retaining
] 108437 1 100000;-1 ] KMOL
¥ 1658452 1 1000a0]-1 1 DECAL, Clutch
B 15536 1 {00gen)-| ] LEVER, Cluich
] 158573 1 |0Qaada-¢ 1 CELT, ¥, Transmissivn
10 176200 1 LEIIEIENEHE- [ 1 EPRIMNG, Tonsion
1 176414 1 (oooadi- | } ELIR, Spring
12 1/642) 1 (O0000- | 1 TEAMNLILLE ABEY, Control
13 1EBR3Y 1 (08626607 -[ 1 A1 ASSY, ldler
14 17B5E7 1 [OOCHM -§ ] BAAKE ASSY. PTO
15 916360 1 {Qaao- ] WASHER, Pluin, 1/2
16 Ol Y386 2 [QDOTA- b LOCKWASHER, Spring, 9168
14 B17365 1 [EHD - 1 LOCKYWASHER, Spring, Mo 10-3/16
1E 0173772 1 000 IN-§ } WUT, Hex 5H15-10
10 2174146 1 [COYDCN- | RUT, lex, Mach, Ro.10 22
20 517642 5 (R Cach e b WAIHER, Plain, 5/1G
21 algage a (DOOoD-{ | PIM, Cotter, 108 = 1
22 g921 24 1 {OC000)-§ I CAPSCTIEW, ey [Hd-, 51618 £ 1-1/2
23 9219640 1 so0O0pm-{ ] CAPSCREW, Hax Hd., 1/4-20 x 1
24 K by i 100000)-§ 1 LAPSCHEW, Hex Hd, Bf1G-18 x '8
Zh 123368 1 L0ac00-1 H MUT, Hex, Lack, 1/4-20
26 orrIe? 3 1000004 1 MNUT, Hax, Lock, 51613
7 930asq 1 1000001 L SLREW, Rl H Mo 10-32 » 354
a8 1584065 1 [a0aaa)-{ 1 GLITDE A55Y, Rod
20 158609 1 LogIaan- ] BOB, PTO,Cluich
an 163103 1 {00aaal-| 1 SPHLNG
21 5918447 1 [0281-£ 1 PIM, Cotter, 2/332 x 34
32 J2ER04a 1 [Q0Qa0- ] SCRENY, Set, So. Hol, Qup P, 10420 % 318, Gr.B
33 1189018 1 (000 -[ ) WasIER
34 1545354 ) [QR000 004 1 FULLEY, 1dier
358 158396 1 (GO0 - 1 RING, Betainiag
36 1589461 1 [ODeO D 1 LEVEIT AS5Y, Idier
a7 1585350 1 QRO I FULLEY & SHAFT ASSY
an 915G 1 (OoDDOok-9 I FITTIMNG, Lube, Elbow 805, 1/4.28
3 Si0960 1 FODDG0-§ i NUT, Hex, JE16
A} 6365 1 §00000-¢ L EQCRKWASHER, Spring, 3/8
H Lar2an 2 FD0oDoy- ] BOLT, Ael. Hel, 3/8-16 » 1
43 H2347E 2 {00000;-4 H MUT, Hex, Full Lock, 378156
493 1808001 1 1000004 H PULLEY
44 1811137 1 [ooonoi-d ] HOUSING & BEARING SUE AS5Y
45 10ENSg 2 [0Q000)-4 ! HEARING, Mealle
46 8191022 1 100000;- [ 1 COLLAR, Sert
*vq7 1608954 1 [0Qa00-| 1 BELT, W
"rag 1608360 1 (0880011 1 BELT
1] 160928 5 1 [Qaaaaj-1 | SPRING, PTC

NOTE: *.Ref. No.'s 1, 2 & 0 Used an Mfg Mo, 1690240
" Ref MNos 47, 48 8045 Lsed on MEg, No, 16390242



Group 8871200

Bimplicify

Ciureh, Brake, Drive & Cortrod Group

25

2
] EA\TIGHT EN UNTIL 5NUG

BUT FREE TO PIVOT

MNOTE: USE STANDARD HARCWARE
TORQUE SPEC NO- 173200 UNLESS
OTHERWISE NOTED.



Mig ffo. 1680230 8 1650242

Cluteh, Brake, Drive & Control Group

Eimplicity

Ref. Part
-3 Mo, Qty. Serial No. Drescription
1 15311 i [OHHI0- 1 SPRIMNG
2 158667 1 {00000 1 BRAKE BAND ASSY
| 156136 1 0000 i LIMNING, Braka
4 923210 3 (OO0 H RIYET, Tubular, 3716 « 174
5 152604 1 (00RO 1 FOOT PEDAL ASSY
[ 162098 i (O0000)- 1 PAD, Pedal
7 165087 1 {0D0DG)-{ 1 CELN, Brakd
8 176435 1 LO0GO0-, 1 LEVER
3 q1g622 1 100D00}-§ 1 NUT, Hex, 1/4-20
10 816554 1 {GOCO0N- 1 LOCKWASHER, Spring, 174
1 217642 1 0000 } WASHER, Flein, 5/16
12 12452 z {ooooD)-¢ I P, Geoiter, 144 %1
13 819430 1 O0GO0- | FIN, Cotter, 5732 » 1-144
14 821959 1 {00DD0)-{ 1 CAPSCREW, Hox Hd., 1/4-20 x 5(8
15 323358 1 f000Gm-{ 1 MUT, Hex, Lock, 1/4-20
15 D2ERE2 1 {0n0oo-( 1 MUT, Hex, Lock, B/ 1618
i7 23651 1 (DODDG-( 1 SCREW, a1, Hex, Skt., 51618 x 5ME
18 920645 1 0000 | MUT, Flange. 3/2-16
19 930663 1 {onnon-¢ I KEY, Hi Pro, B/32 x 8
20 160REST 1 (DOo0o-{ 1 SFACER
21 1608261 1 1G0DR0)-{ 1 LEVER, Brake
27 1184435 1 {o0Do)-¢ ] SPRING
23 183010 2 {onono- { } SPRISG, Hood
24 156303 1 D000 } GUIDE AZEY, Fod
a5 157041 1 [Gnr-§ 1 EPRING, Compression
" 25 1584575 1 [ooooD)-{ | R0, Clutgh
27 172174 1 lulalulslu} B 1 SPACER
24 176420 1 {00000-{ } GUIDE ASSY, Brake
* 176451 1 {onoog)-{ 1 RODO, Biake
30 816955 1 100000k I WASHER, Floin, 316
3 924432 1 [oodaom-[ 1 MUT, Esna
32 LZEELg 2 [oooaad-{ ] SCREW, Zet, Su. Hd., Cup Pt., 1/3-20 x 3/8, Gr. 2
33 930539 1 1000QMH-( } SCREW, Sat, Sq. Hd.. Cup Pt., 1/4-20 x 5/8, Gi. §
34 101022 3 [(ofoag) -1 1 COLLAR, Sat
“wag 1608051 1 (00000-( } ROD, Cluteh
- 35 16054432 i [000adg-¢ [} RUD, Brake

HOTE: "Hed, MNo's 26 & 29 Used On Mfg Mo, 1880240
** RAof. Mo.'s 35 & 36 Used On Mig Mo 1680242

7751



Group 981351

Eimplicity

Engine & Seat Group

NOTE: USE STANDARD HARDWARE
TORGCUE SPEC NO. 173208 LNLESS
OTHERWISE NOTED.



Mfg. No. 1650240

Kimplicif
Erigine & Seat Group / o q
Ref. Part 77 7
No. Mo, Qty. arial Mo. Description
1 157054 4 (0QoO-{ ] CONMECTOR, Cushion
2 157582 2 (QR0008- ¢ ! ELTTON, Bumper
3 158418 1 (0D000)-{ } STUD. Pulley Guargd
L 158448 1 (OO ] SUPPORT, Rear Hood
] 1585627 1 [DO0H-1 } STOF, Belh
L+] 158583 1 (00aHk-{ 1 HAMDLE, Rear, L.H.
7 155684 1 (000334-¢ H ERACKET. Support Handle
8 158610 1 [CDOOo)-§ 1 MIPPLE, Pipa
] 174623 1 [Lilninlali ] N 1 HANDLE, Rear, R.H.
0 174745 1 (0Q000-¢ 1 SUPPORT, Fram Hond
i 176584 i Q000§ 1 PULLEY
iz a017581 1 (D000 H CAP, Pip=
i3 400580 1 (ODQ0H -t H LOCKWASBHER, Internal Togth, 1/2
14 9173585 12 (oQooH-| H LOCEWASHER, Spring, 5/18
15 17372 12 (0DOO0-¢ b MUT, Hox, 5/16-18
16 o 243] 1 [OOO05)-§ ] WASHER, Ptuin, 172
17 M43 4 L000001-§ I WASHER, Plain, 515
13 921221 G [0Q0007-¢ 1 CAPSCREW, Hex Hd., 51518 x 1-1/2
189 4921370 1 {00000}t ] CAPICREW, Hax Hd, 17220 x 1
z20 923352 2 (0D - I WUT, Hex, L.ock, 5f16-18
21 9245856 7 (ooo0a}-¢ I SCREW, Tapping, SM16-18 x 1/2
22 925003 3 {000a0}( H SCREW, Tupping, 1/4-20 x1/2
23 92821 1 [D0000H-( 1 CLIP, Closed
2 928691 1 1O000H-C } SCREW, Sait, Hex Ske,, /1618 x 5/16
25 925692 i (Qonna-{ b ECREW, Wing. 3/ 1618 x 374
o] 9281 3 [ODoab-{ ] NUT, Actainer, 5/16-12
27 9328732 2 (0G00a)-( } SUREW, Tap, Hex, Wash. Hd., MNea.10-24 %1
28 1BUZ93EE 1 o000 - ] HITCH PLATE, Rear
iz 1608952 1 [EW0001-¢ 1 THROTTLE & CHOKE ASSY
30 1605444 1 (0000t H BRACKEET, Pulley Guard
N 1609445 1 {3ao00]-{ b GUARD, Pulley
a3 1651878 1 [2000al-{ I SEAT ASSY
a3 121385 3 {hnoal-{ ] GASKET, Falt
34 158515 1 [QO00al-[ } HOOD ASSY
38 1657104 1 (00000K{ i LDECAL, Hood, R.H.
36 1657105 T (0B000)- } CECAL, Hood, L.H.
ar 1667108 2 (A00Rm-t } DECAL, 3005
38 16571648 1 (Q0D0OH-{ H DECAL, Stripe
=8 1857203 1 [oDBD0)-[ 1 DECAL, Safoty
40 B221047 1 {AQ000Da)-{ H KEY

11



Group 981273(F

simp"iﬂi’y Engine & Seat Group

NOTE: LISE STANDARD HARDWARE
TORQUE SPEC. ND. 173200 UNLESS
OTHERWISE NOTED.




Mfg. No. 1690242

Engine & Spat Group

Eimplicity

Hef, Part 777
Mo Mo Qzy. Sarial Ma. Deseription
1 156151 1 100KI0-{ ] SCREW, Hex
z 167054 Z (000aoi-¢ 1 COMMECTOR, Cushion
3 1SBA18 1 (ooono-1 1 STULD, Pulley Guard
A ans10g 1 toonony-4 1 KEY, Parallel, Plaln, 104 =14 x 21/4
5 043584 1 1000001 ] LOCKWASHER, tnternel Tooth, 142
& 917356 14 13000a)- 1 LOCKWASHER, Spring, 5/16
7 811372 10 {00000 1 MNUT, Hex, 51618
] 730G 3 {B00oo-{ 1 CAPECREW, Hex Hel., 516158 x 1-3/4
9 17642 9 [ooaaa)- ] WASHER, Plain, 516
14 419316 1 {00000 1 CAFSCEREW, Hex Hd., 1/4-20 x13/4
1 19381 14 {oooag)-[ 1 WASHER, Plain, 6716
12 a2 2 [oDooal- 1 CAPSCREW, Hex Hd.,. 51818 x 1-1/2
13 821333 4 {000001-[ } CAPSCREW, Hex Hol, 5/t6-18 x 1
14 921370 1 {0Q0ad- [ } CAPSCHEW, Hex Hel, 1/2:20 %3
15 023362 4 [00oaa)-[ ] MNUT, Hex, Lock, Bi16-18
16 824556 7 (000a71- ¥ SCAEW, Tepping, S/E18 2 142
17 a2e003 1 [0oaad)-{ } SCHEW, Tapping, 1/4.20 x 1/2
18 825271 1 1000gEHT b CLIF, Closed
189 Q28631 1 {0a8a0-( ] SCREW, Se1, Hex Skt., S/16-18 x 5116
20 Q28732 2 [0aaao-[ } SCHEW, Tap, Hox, Wishr, Hd., No 1024 =1
21 823000 2 Al TP b SCREW, Tap, Hax, Webr. Hd, 1/4-20 x /'8
23 1608535 2 [a020m-( b RUBBER MOUNT, Seat Sushion
23 1608838 1 (O00a- ] PLATE, Hiich Ruar
il TE0E9E2 1 (R4 b THROTTLE & CHOKE ASSY
25 1608963 1 (000004 ¥ SHIELD, Heot
26 1GOS8E0 1 (0000 b SUPPORAT, Heat Shield
27 1608994 1 (OO I SFACER
28 16081 44 1 [ OO AR i DECAL, Caulion
et} 1603232 1 {CHRO- I DECAL, Safaty
30 16094453 1 (OO0 } STOP, Belt
31 1608444 1 (oDDoD)-¢ H BRACIKFET, Pulley Guard
32 16045 1 [OODG0- I GUARD, Fultoy
33 16003440 1 L0000 H PULLEY. Engine
je %! 1600451 1 [HI000- | [ PULLEY. Transrission Birive
a5 1511125 1 {0DD00Y-¢ 1 FIPE & MIPFLE
36 801496 1 10000 H MIPPLE, Fipe, 3/ x 4-1/2
7 BOi752 i {00000 i CAP, Pige. 3/8
38 1651879 1 (DoDonl- 1 SEAT ASEY
28 1656490 2 10000m-[ ] SUPPORT, Soat
40 1E57107 1 {00000]-{ 1 DECAL, Caver
a1 1657108 i {DDO0n-{ 1 DECAL, 3008

13



Graup 881202

s'mp "E' 4 Frame, Rear Wheeis & Efectrical Group

NOTE: USESTANDARD HARDOWARE
TORGUE SPEC. NO. 173200 UNLESS
OTHERWISE NOTED.

14



Mig No. 7680240 & 1690242

Frame, Rear Wheels & Elecirical Group

Bimplicity

fiet.- Fart Fe-7
Mo, Ma. Oty Serial hlo. Decoripti con
1 118053 2 100000 - 1 FIM
2 122203 2 1000004 1 KEY & RING ASSY
3 122234 1 100003014 1 MUT, Hex, 5/8-32
4 168433 1 [Qnagak-{ 1 PLUG, Button
5 158435 1 1aaaaai-| 1 PLUCG, Euttan
5 179923 1 [Q0a0a-[ H PLATE, Shift Pattern
7 1728989 1 [aagaat-( } DECAL, Shitt Pettern
B 176480 1 (OROTHHE - 1 WIHE
a 178675 1 ORI b CLIF, Spead, Cable
10 176687 1 (OODCDH-( ' CLIP, Specd, Cable
11 176701 2 (DOoD-¢ 1 CLAP, Speerd, Cahble
12 177163 1 [{ECEH R H SWITCH
13 177164 1 {DODD0;- 1 ADAPTOR
14 M7IY 4 {Q0O0G0;-| 1 WASHER, Plain, 1/4
15 9317385 1 1G000m-{ I NUT, |ex, Moch. Mo, 8-32
16 B3174R0 1 [Doooo- [ 1 LOCEMWASIIER, Internal Tooth, Mo, 8
17 01 BAGZ Z fooooa) 1 FIM, Cotter
1B 818908 1 [a0aaat-¢ ] LOCEWASHER, Internal Tooth S5
13 927424 1 [0Qaga-1 1 SCREW, Hex, Wshr. Hd., Taptite, 1/4-20 x 3/8
20 827429 4 [0aoga)-§ t ECREW, Hex, Wshr. Hel., Taptite, 1/4-20 » &/
“21 1608371 1 FQa0a1-1 1 WHEEL & TIRE ASSY, Hear, LI
a2 153037 2 WOIHHDY- [ H TIRE
*2a 15303E 2 (o000t | b TUBE, 4.00 « B
24 17170 2 (OO0 1 WalWwE STEM & AP
25 160B282 1 L00R00)-t H WHEEL, Arar, LH,
*Z26 1BE0E3EZ 1 {0DDDO-4{ 1 WHEEL & TIRE ASSY, Rear, B.H.
27 1B0E3E 1 10Q000-9 1 WHEEL ASSY, Hear, H.H.
23 1609276 1 100000)-1 } IGHITION, Inierlock
78 1803277 1 {00Q00) 4 ] LEA[}, Switch, Intarkack
3d 16092 7d 2 [00aagl-1 ] LWITLH, Safary
a 1609280 1 (a0aaal- ] SUICE, Shift Aad
3z 1656740 1 [ChDRDN00) - § 1 ENGINE EASE & EUSHING ASSY
X 1656064 2 [KHHHR-§ 1 BUSHIMNG
34 168327 2 (OO b BUSHING
25 15EGAS 2 {O0CO0-§ I BEARING, Bronze
36 912808 3 Ll ] FITTIMNG, Lube, 1/4-28
3l 1805819 1 1D0DoDm;-{ ' WHEEL & TIRE ASSY, Hear, L.H.
T+ 38 154158 2 {00ooooi- | H TIRE
++39 1603891 2 [Q0000-1 1 TUEBE, 1Ex6-1/2x 8
rraf THEI05 2 [Qoono)- 1 WALWVE ETEM & CAP
=4 1608917 1 {ooo0a)-4 ] WHEEL, Rear, L. H.
L ) 160018 1 [QRQ0a- 1 WHEEL & TIRE 835, Rear A.H.
**43 1606976 1 [QaQaa1-§ b WHEEL A55Y, Ruar, L H.

MNOTE: ® Used Only Go Mfg. Mo, 1630240
" Ueed Only Qo 047 Moo 1690242

15



Group 985028

Limpliciiy

Housing, Arbor & Roffer Sub Group

21 95
s S
el B
i, g il'?::

T

M
e
. B el
N
[y A
Ny
25/?]' T
TORCUE TO 23 (?
6575 FT./LBS ) 4/

2B—-ARBOR % HOUSING ASSY INCLUDES
REF. NOI5 2—-4.21 & 23—43.

33— ARBOR & TUBE ASSY INCLUDES
REF. NO'E 2, 21 & 33—-43.

WNOTE: USE STANDARD HARDWARE
TOROUE 5PEC. NO. 173308 LINLESS
OTHERWISE NOTED.

TOROUE TO
80 FT./LBS.



Mg Mo, 1690240

Housing, Arbor & Roller Sub Group

Limplicily

s Part 771
Mo, Mo, Crty. S=igd Mo, Descripti on
1 105431 1 {Q0000- 1 ROLEEH SUB ASSY
2 1608664 1 §o00ooI- 1 TUEE ASSY, Arbor
3 817386 12 {o000a)q I LOCKWASHER, Soiving, 5116
a 917372 12 {0000a) - 1 MLIT, Hex, bi168-18
5 919413 2 [000001-1 1 BOLT, Rd Hd.. Sg. 5/16-18 x G/B
G 224940 1 [ogoog)- ¢ I WaEHER, Flain, 3/8
7 1602155 s (000001 ¥ BING, E
8 1603204 1 {00000 i BRACKET, Canter, Rallar
g 1603205 i [T I SHAFT, Canter, Foller
10 1605745 1 (oI008 [ I WASHER, Shouldar
11 1660 145 1 (OO 0-{ b WASHER, Bellaville
12 ME350 2 (M0 H MUT, Hex, 31816
15 91 66N z (00004 H LOCKWASHEE, Spring, 3/8
4 218430 2 (O0000)-¢ 1 WASIELF, Flan, F16
15 213453 4 0000 | PIM, Cotter, 216 x 1
ig o158y 4 {oooood-4 1 WASHER, Flain, 518
17 1802156 2 §000003- 1 BRLT, Shoulder
1B 1802211 2 [Do00a) - ¥ BRACKET, Rollat Suppart
19 1603206 2 [(u{aTulula) N ¢ 1 FOLLE ASSY (octudes ¥ of Ref Mo. 204
20 1084149 3 {00a001-1 1 BUSHING
i 1602265 1 {Q000A)- 1 SPACER
22 1607603 2 QA0 -[ 1 SHAFT A55Y, Rotlur
23 915448 1 [OADa0E [ 1 PIM, Cottar
24 a172 T [00000k¢ } PLYOT
25 176775 1 [oaagal- } HAMNTLE, Adjusting
26 176777 1 [ougaa ¢ H GUIDE A55Y, Rad
iy 1769485 1 (000aa)-| 1 GRIF
8 165501 1 00000 1 ARBOR & HOUSING ASSY [Includes Ref, Mao's 2-4, 21 & 29431
70 817643 B {DoDo0).¢ ) WASHER, Flain, 518
30 A21332 = {D0000]-{ 1 CAPSCREW, Hex Ho., S/16-18 x 3/4
2 1602181 1 {00000-1 } HOLS| WG, 267 Mower
32 TEOHEA3 1 {0000UH{ b CAPSCREW, 1/2-20 x 1-1/2
K| 103268 1 {00000} ¥ ARBOR & TUEBE ASSY (lncludas Fef. Mo's 2, 21 & 33 44]
a9 108257 1 {0000a)-1 1 WaSHER
a5 108472 3 [009aa k[ 1 WASHER
36 174603 1 foagaa)- 1 ARBOR ASSY
a7 17430 1 [09aaa]-[ b PULLEY, Mwar
an 21812 1 (000 b KEY, Wandrulf, No. 61
Io 827133 1 (O0000)-( b BUT, Hex, Lock, 3/4-16
4an 1653431 1 S0DOD0-o H SPACER
i1 1655073 1 Hno0-¢ I TUBE AS5Y, wiBearings
42 1028134 1 {Dooony- 1 RIMG, Backing
43 108262 2 {0000 1 BEARING, Sall

17



implicity

b
NOTE: USE STANDARD HARGWARE 1|| :‘- -
TOROUE SPEC. KO, 173209 UNLESS IF: rl'“
OTHERWISE NOTED- I:I IJI

[} -

)

1 h""-.%

- N""\-... ?“

18



Mig Mo 1690240

Controfs, Linkage, Deflecrar & Misc. Groug

Eimplicity

Raf. Part 73
Mo, M. Qry. Serial Mo, Deseriptian
1 105249 ? [oaagal-1 ] b
2 153081 2 [000ag-§ | SFACLH
3 174820 1 [ODRRH- T 1 DEFLECTOR
) 174811 1 (I -§ 1 BELT, v
5 176012 2 [Q0aaa | 1 CLIP, P, Salny
& 176 Er 1 (OO D- [ 1 ERACKET
! 176738 1 [ICRY- £ 1 COwER, Belt
B 178765 1 (000D [ ] BELLGIHAME o545
L] 176766 1 [OMOHCA - [ 1 LCVER ASSY
0 1767649 1 [LAE I 1 ERACHKET.Pivot, L.H.
11 176770 1 (oooool-f H BRACKE TP, 101,
12 =l L 4 (OO0 - I MUT, Hex, 3816
13 516965 4 {000n-{ ) LOCKWASHER Saring, 368
19 917346 13 {0DOCO}-{ I LOCKWASHER Spring, 5M 6
15 917372 13 [ONCC0)- | ] MNUT, Hew, GH18 1B
16 MM T3TE 2 (O0000- I WaEHER, Plein, 37
17 a1 Tga s 3 (0ODD:-{ L WasHEL Plain, &/ 16
14 914430 1 {00000 { ] WASHER, Plain, 7f186
189 M E44R i {oooooy- [ ] FIM, Goaroer, 3532 x1
20 14313 13 [ooo00)-§ 1 BOLT, Rd, HA., 5. Mk, 5/16-1B x 5/&
| 321210 2 {Goooo-1 ] CAPECREW, Hax Hol., 3/8-16 1
22 9230g7 2 (oDooo-4 1 M, *oke, 38
23 16021 BB 2 §00000-4 ] BOLT, Shoulder
24 1607534 1 LDORO0-§ b ELADE, Mowser
25 108157 1 iD0000;-¢ 1 CLLYIS, Adjusking
il 1656856 1 | Ca0CIc)- | H DECAL, Dunga
27 165LE635L7 1 {onooo-( i DECAL, Dranyer
28 176762 i {oooon)-; b R0, Height Adjusting

18



(rroup BER035-

innplicit
5 (o o Hoising, Arbar & Rofler Sub Group

18- ARBDH SUB ASSY INCLUDES
REF. HO.'5189—30 & 42

MOTE: USE STAMDARD HARDWARE
TOROUE SPEG WO 173209 UNLESS
OTHERWISE NOTELD.



Mfg Mo, 1880242

Housing, Arbor & Boller Sulb Group

Limplicily

Rel. Part 771
bo, MNe. CHy- Sarial Mo, Description
1 108431 1 [ogaaa)-r 1 ACLLER
z [sLERE 6 [QQCa)-( ] BUSHIMNG
3 177432 3 HA000a- ] SOREW, Thd, Ferming
d 916965 4 [ooaaa-t I LOCKWASHER, Spring, 38
=1 9173156 19 (0000 -¢ ] LOCKMWASHER, Spring, B116
5 M raFz 14 SO0 - [ ] BT, Hex, BI1G-18
! 9149413 & faoaaak¢ ] BOLT, Carriage, 5F16-18 » BfR
2 23t z QDI - [ ] CAPSCREW, Hex Flib, 35816 x 1
a 924340 1 (0daaal-( ] WASHER, Flain, 2/B
10 16802155 2 (aaagom-§ 1 RIMG, E
11 1603204 1 {0000 -¢ ] BAACKET, Ganter, Boller
12 1603205 1 [000am,-{ ] SIHAFT, Center, Ballar
13 TG 0E0HD i [QaaQgH-1 b FLLLEY, Mowerr
14 971158 & (000aa1-t } BOLT, Corrizge, 5618 % 1
15 D333 2 [aQ0gHm-{ ] CAPECREW, Hew Hd , Bf1G-18 » 1
16 1602446 z [QQa0 -4 1 CLIP, Spring &nchor
17 1G0E3E] 1 (ooam- ] HOUSING, 307 Mowsr
11} 1BE103 1 [Q0aat- 1 ] ARBOR SUB-ASSY
149 10B1E1 1 (K100 ] WaSIEH
20 108257 1 [oooao-1 ] WASHER
2 108472 2 (OQO0L-[ 1 WASHER
22 918312 1 10Do00]-{ 1 FEY, Waadmuff, Mao. 61 - 3716 x 5/&
33 922133 1 10000M-1 1 MUT, Hex, Lack, 3/a3-16
24 108207 2 [DooDoy-{ 1 BEAITING, Ban
25 1763984 1 LG 1 SPACER
268 tE51298 1 {0DoD0-{ } TUEBE ASSY, Arbor
27 108133 1 {DODac-{ ) RING, Backing
28 TES1293 1 [0 1 AREDOR ASSY
29 TEE1295 1 {LGooald 1 SPACER
o 1651404 1 [Dooaa)-{ 1 HUB, Pulley
k| S4I6a50 2 1000001- 1 MNUT, Hex, 3/8-1G
a2 918430 2 [00aao- 1 MWAEHER, Plain, 7/16
a3 218458 a (oooog)- ¢ I PIM, Cotier, 3M16 % 1
a4 L L q [DOo0a)-{ ] WhASHER, Plain, 5/'8
a5 1602186 2 (00a0a1-1 I BOLT, Shoulder
36 1602211 2 [00a0a1-[ b BRACKET, Ballar Suppan
37 1603206 2 foooaak-( ] ROLLER ASSY
k1 176985 1 {DDOoD)-{ 1 GRIP
30 160TED3 2 (00aaal-[ ) EHAFT ASSEY, Raller
4] 013445 1 [ogaaal-§ ] PIM, Cotter, 3732 % 1
L} | 1851207 1 [Q0Q0d - } BLADE, 30" Movar
42 108182 1 (QQO0- [ ] WASHER, Arbar
43 108172 1 (0ogaat | ] P DT
44 116¥TFS 1 (00000 ] HARMNDLE, Adjusting
1) 176777 1 [ | b GUIDE ASSY, Hod

For Servica of Mowar Asbor, Crder il Mo, 1685006
[Inciudas Ral. No's 15—30. 41 & 42),

21



Group 835034

SIIIIF’IEI’ L' 4 Cantrofs, Linkage, Deflector & Mise. Group

DANGER DECALS IREF. NG, § 38 & 3% NOTE: USE STANDARD HARDWARE
TORAUE SPEC. ND, 173209 UNLESS

ARE LOCATEDR ON THE MOWER DECK.
OTHERWISE NOTED.

a2



Mfg. No. 1690242

Controfs, Linkaye, Deffector & Aisc. Groug

Ernaplicily

A
Ref. Mrt
Lo, o, Oty Serial Mo, Dlescriptivn
1 1067388 2 [EHERE SR ] EPRIMIG, Ly
2 108711 2 (DODG-( ] BIOLT, Shuulder, Hews Hd,, 378-16 x 374
3 156 3046 2 (DOO00-§ ] PIM
4 158399 ? AnpooD)-§ b RIMC, Retainmg
&} 1hgrEd 1 FDo00oy- | ] HHADKL T, Prval, LLH.
E 1 /850 1 AD00GC-§ b BERACEET, Pivar, R.H.
: 178741 1 (oan0m- | ] COVER, Upper
=1 D1 6d B 2 (ODOD0y- 1 MUT, Hex, /B 16
a 91 G365 2 LGOI ! LOCKWASHER, Spring, 308
0 H 7356 10 [[a]elulu]u] B4 1 1 OCRWASHEN, Spring, B1G
11 M rFed n {0000-4 i NUT, Hex, 5LM16-1E
12 ] I b 4 funnoo- 1 i WASHEIT, M, &A18
I3 TiRaan i {00000)-1 ! WaSIER, Flain, 3116
14 $i18413 B {00000 § i BOLT, Caniaga, 51618 « 598
Th D20GEZ q [oooogy- ¥ ADLT, Carnage, 516G 18 » 374
1G Drid e 2 {00000;-| ! MLIT, Hew, Full Leck, 30816
17 Gi3i00 2 {CICICICIED) -4 1 BOLT, Carriaga, BAAB-18 « 147
id D2BEDE 7 lonoooy-4 ' MUIT, Hax, Lack, dare, 5f1G-18
17 BEATAN 2 i00o0o0- | H SCREW, Hew, Wshr. Hd., Taptite, 37316 172
20 S20000 2 {000n0-1 1 SLREW, Haw, Waln _HiL, Laplits, 17420 % 3/8
i 2001 d [omoo0)-1 1 MUIT, Flange, Lock, 51618
22 1602126 2 {o000m-¢ 1 BOLT, Shaulder
23 1608374 1 AL, H GUARD nE5Y, Stane, 30" Nieier
el 1608242 1 000D | 1 COMTIROL 8RM ASSY, Mower Housing
25 160B0GRY 1 {OBO00-¢ H BELT, Mawzr, Driva
26 1603032 1 [EH L FIE 1 COVEIT ASLY, Eovur
i1 1GGZB61 1 (o000 - ] ARM ASSY, Adjuiting, R.H.
H 15715 2 (OOOD3-¢ ] EYEEOLT
20 1767316 i (ODO00-§ 1 AR, Adjustong, R.H.
an 319262 2 (O0ROG-( ] LT, Hew, Jam, 102 20
A 1852862 1 LOODOD)-| t ARM AS55Y, Adjusting, L.H.
3z 17b4a7 1 (O OTC0N- | | ARM, Acjusting, L.H.
33 153081 2 (LA | SPACIETT
14 9i737E o W00GH-{ t WASIIER, Flain, 3/8
i5 THMMO 2 CObCeORD Cop- | | CAPICREW, Hax Hd., 3/B-16 = 1
(1] TH A i LAl TR 1 BERACKET, Mowe:
iz 160847 1 (000 [ | ATHA A%SY, Lank
k! 1655056 1 {0 DD0-| ] DECAL, Dangar
33 TE5EH5T 1 (ORI | DECAL, Manyea
A0 H1461109 r (ODDODH- H WaSHER
a1 165145%F 1 (GO000)-1 i OLFLECTOR

23



Group B871263

sfmﬂk il L/ Oy Cart

MOTE: LISE STANDARD HARDWARE
TOAQUE SPEC MO 173208 UNLESS
QHTERWISE NOITED.

24



Afg No. 1600238

Dump Cart

Eimplicily

771

Ref. Part
Mo No. Oy Serial Mo Deseription
1 102005 T [DOOO0-§ 1 PLATE, Box {Zunde
2 02429 1 (00 ¢ ] PIVOT, Box assy.
3 102027 1 [OBOO0D-i 1 AXLE ASSERMELY
3 1020 1 (0 BOGOL- i FRAME ASSEMBLY
5 102037 1 10000 G- ] TONGUE ASSEMBLY
B 102040 1 {g0oDpam-{ ] PLATE, Box Carch
T 102051 1 L8000 ] CLEWIS ASSEMBLY
B 102075 1 {00000 1 SPAMNG, Torsivn
2] 170320 2 1000001 1 WIHEEL & TIRE ASSEMBLY
10 1020582 ? {Daoaoy-[ 1 TIRE
11 19303H 2 (Dogaa)- [ ] TUBE. 400= 8
12 T166316 4 {DRO001-4 1 BEAHING
13 Mg 2 Looonak-i 1 WHEEL
14 B151076 d (O0OG0t-t ) BLISHING
15 Q20 2 [Goonb-i 1 FiM, Fivot
16 T0S249 1 [0oRoDb-§ 1 PIM
17 agFral 2 [ | 1 CAPSCREW, Hex, 3/8-16 = 1
18 916350 G 1000000 - I NUT, Hex Full, 3/8-16
19 915965 7] [ ] LOCKEWASHER, 3/8
0 917378 2 {QQ00HL b WASHER, 3/8
21 817338 2 100aa01-{ H CAPSCREW, 5/16-1B % 1 3/4
F.r] 917400 2 foooaa-d ] CAPSCREW, Hex, 3/B-16x 1 174
23 313196 3 1000aal-{ 1 PIL. Ok
24 918433 2 {000001-{ I WASHER, Plain, 374
25 F1GARY 2 1G0000)-{ ] FIMN, Cotter, IM6 <1 12
26 919362 2 12000031 1 CAPSCAEW, Hax, 3/8-16 % 2 114
27 023362 2 0GooD-1 ] NUT, Hex Full, Bf1618
26 921428 1 (ODDOoo- | 1 NUT, Hex Full, 3/8-16
249 93066 1 (OO 1 CAPSCREW, Hex, Z/B1E « 2 34
30 1655703 1 (00004 i THAILER & END GATE ASSY.
k3| 102002 R [D0O000-¢ 1 BOOY, Trailer
32 10011 1 [O0DO0) - 1 GATE END

2%



Group 987457

Ximplicirg 30" Grass Catcher

NOTE: USE STANDARD HARDWARE Fi
TORQUE SPEC. NO. 173202 UNLESS
OTHERWISE WOTER:

NOTE: BEWEL
SHOULD FACE
HLIE OF MOWER
HLADE.




Mig No. 1680180

30" Grass Catcher

Limplicity

771

Ref. Parl
ba. Mo, Oty Sarial Ma. Descriptian

1 176271 1 (CICHMN- | 1 ADARTOR

2 177019 1 (OGCHM-[ b COVER

3 177085 2 [[alals 1,1 31 ] SUPPOAT, Vorticte

4 17536 1 (00N - ] EUPPORT ASSY

5 16504328 1 LORE0CH - [ ] TUBL, 1ntake

L] 123103 2 10000H- [ ] MUT ASSY

7 174245 2 (KM -4 1 PLATE, Lift

B 177249 4 Q0aa0t-§ 1 BOLT, Curved Head

] 178609 4 [0k H GLIP
10 LOoNES 17 [00aam- ] LOCKMWASHER, Mao. 10, 3116, Intemal Toath
11 516365 26 [OOCHHN-[ 1 WASHETR, Plain, 3/16
12 017386 4 [D0KHM - [ ] LOCKYWASHER, Spring, 516
13 517332 4 [[alalali 130 1 MNUT, Hex, 5/16-18
14 517d1% 17 [Lalalalali o] 1 NUT, Hex, Mach. Ma. 10-32
15 92056832 2 Q0000 -¢ 1 BT, Carriago, S/ 16-1E = 1
16 023362 4 [00Qaa)-1 1 MNUT. Hex, Lock, S/16-18
17 e el LY 4 (O000a1-1 ] CAPSCREW, Hex Hd., 5/16-18 » &/'8
18 530521 17 [Qaaaal ] SCREW, Truss Hd., Na. 1-32 x1/2
19 1BBEE0E 1 10000 k- 1 GREALSS BAG

27



307 Grass Catchrer Adapter Kit

Ty

26" Grass Catcher Adfapter it

28

Group 981495

implici

MDTE : USE STANDARD HARDWARE

1]
|
=
-]
o
=
H
=
Ea
o
=
o
LJ
&
77
1]
=
=l
g
T

=1
[11]
-
=]
=
i
“
:
L
I
=
=]

Growp 981454

MOTE: USE STANDARD HARDWARE
TOROUE SFEC, NO. 173200 UNLESE

DOTHERWISE NOTED.




Mfg. No, 1600408

Y Grass Catcher Adapter Kit

Eimplicity

e
Ref. Part
Mo. Mo, Oty Zerial Mo. Dascription
1 177397 2 {00G00]-( 1 CLAMP
2 177332 1 {OooD0 - } SLPPORT, Bracket
3 a1 5950 1 {Oaa}-{ I MUT, Hex, 3/3-16
4 9160ES 1 100000 - I LOCKWASHER, Spring, 3f&
5 Q{7366 2 {O0000) - H LOCKWASHER, Spring, 5716
& G17372 2 {00000-¢ } MUT, Hox, 5/16-18
7 QI7378 1 {00000)-( 1 WASHER, Plain, /818
2 821210 1 100000 1 CAPSCREW, Hex Hd., 3/B-16 x 1
9 a2z 2 1O0aoD)-1 } CAPSCREW, Hex Hd., BMB18 x 1-1/2
10 Q77428 2 (ODOC-{ } SCREW. Hawx, Wihr. Hd., Taptite, 1/4-20 » 3/E
11 1608835 2 [GDOom-[ ] PLUG, Button
12 1611483 1 [eO0a0)-{ | TIFEE, Hear
Mo No. 1600333
267 Girass Catcher Adapter Kit
s
Ref, Part
Ma. [iif: 8 Dy, Serlal No, Dascription
1 1773E8 1 (00000)-( } SUPPORT, Adaptor
2 177391 2 Q0000 [ } CLAMP
2 1773292 1 (00000 ] SUPPORET. Hracket
4 177394 i (0000 { } BLADE ASSY
& D30ERE i (D000} 1 BOLT, Camiage, 5/16-18 « 5/8
& 177395 1 [oo0ooo)-§ | STIFFNER, Blada
7 177457 1 [oanol-{ 1 DEFLECTOR, Muttler
& 177458 1 {00001 } SCREW
o auF7al 1 {00000] - 1 CAPSCREW, Hex Hd., 3/8-15 % 1
10 215550 1 {00000)-4 1 MUT, Hax, 3/8-16
11 916955 1 00000k I LOCKWASHER, Spring, 2/8
1z 817356 1 {0000D;-{ I LOCKWASHER, Spring, 5/16
13 817372 i {ouogo;-{ ] MUT, Hex, 5(16-18
14 917378 1 {DooG)-f } WASHER, Plain, 3/8
18 o22123 2 {000l } SCREW, Thd. Cutting, Hex Hd., 1/4-20 x 3/2

Vit



Group 981486

Bimplicity Hub Caps-Wonderboy

a



Mfg. No. 1600238

Hub Caps - Wonderboy

Bimplicily

Raf. Fart

o, e [y, Barlal Na. Oezeniption
156211 z [0 £ 1 CAP, Fron, Hub
163114 2 SO0 - I CAP, Hub

31






TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE
TOLERANCE *10%

S5IZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
O -~ 9
8-32 19 In. Lbs, 30 In. Lbs. 41 In. Lbs.
8-36 20 " 31 " 43 "
10-24 27 " 43 " 60 "
10-32 H 49 " GB "
1/4-20 66 8 Ft. Lbs 12 Ft. Lbs.
1/4-28 76 " 10 " 14 "
5/16-18 IR Ft. Lbs 17 " 25 "
5/16-24 12 " 149 " 25 "
3/8-16 20 " 30 " 45
3/8-24 23 " 35 50 "
7/16-14 30 50 " 70 "
7/16-20 35 55 " 80 "
1/2-13 50 " 75 " 110 "
1/2-20 55 " 80 120 "
9/16-20 65 " 110 150 "
9/16-18 75 " 120 170 "
5/8-11 80 " 150 " 220 "
5/8-18 100 180 " 240 "
3/4-10 160 260 " 356 "
3/4-16 180 300 " 420 "
7/8-9 140 400 " 800 "
7/8-14 155 " 440 650 “
1-8 220 " 580 800 "
1-12 240 " &40 1,000 *
NOTES: BOLT HEAD MARKING

1. These forque values are 1o be used for all Simplicly
hardware exciuding: locknuts, self-tapping screws, thraad

lorming serews, and sheet metal screws.

2. Unless otherwise npled on aggembly drawings all Lorque

values must meet 1his specification.

5.A.E. GRADE;
2

5

RGO

8






